
 

 

The Biosolids Emissions Assessment Model (BEAM): 
A Method for Determining Greenhouse Gas 
Emissions from Canadian Biosolids Management 
Practices 

Final Report 

May 2009 

Prepared for: 

Canadian Council of Ministers of the Environment 
123 Main Street, Suite 360 

Winnipeg, Manitoba 
Canada R3C 1A3 

Prepared by: 

SYLVIS 
427 Seventh Street 

New Westminster, British Columbia 
Canada V3M 3L2 

Toll-Free: 1.800.778.1377 
www.sylvis.com 

DOCUMENT #800-09 

© SYLVIS Environmental 2009



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE I 
 

EXECUTIVE SUMMARY 
Biosolids management practices are evaluated based on social, economic and environmental 
impacts.  A consideration of increasing importance is the impact of biosolids management on 
[...]
generators currently engaged in these prioritized biosolids management practices.  Wastewater 
treatment processes and biosolids management practices were reviewed from over forty 
jurisdictions across Canada.  The selection of these jurisdictions was based on population; the 
jurisdictions that were reviewed generally have population greater than 40,000.  An initial short-
list of potential participating biosolids generators was completed based solely on their current 
biosolids management practice matching those identified above.  A final short-list of ten 
jurisdictions was prepared using the following additional criteria: 

• inclusion would facilitate regional representation across Canada; 

• considered leaders in biosolids management (e.g. generator is active in 
the Canadian Biosolids Partnership, biosolids certified by the Bureau de 
Normalisation du Québec (e.g. Moncton and Laval), etc.); 

• biosolids management practices beneficially reuse biosolids as a nutrient 
and organic matter source, or produce other reusable products including 
biogas and ash; and  

• through initial discussion and/or past experience, would be willing to 
participate and provide information in a timely manner. 

Table 4 provides the final list of short-listed jurisdictions and their corresponding management 
practices. 



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 5 
 

 

Table 4: Short-listed jurisdictions for method development. 

Jurisdiction RFP Scenario # 
City of Thunder Bay 1 
Ville de Longueuil 2 
Ville de Laval 3 
City of Windsor 4 
Greater Moncton Sewerage Commission 5 
Metro Vancouver 6 
Halifax Water 7 
Regional District of Nanaimo 8 
Regional Municipality of Halton 9 
City of Edmonton  10 

Details of these jurisdictions’ participation in the method development phase continues in 
Section 4.  The background review of these jurisdictions is provided in Appendix Three. 

3.4 Method Development and the BEAM 

The project consulting team used the information obtained through the literature and GHG 
protocol review to develop the BEAM for determining GHG emissions from biosolids 
management.  The BEAM was developed in close consultation with Climate Registry and IPCC 
protocols, and uses the most current emission factors.  Whenever possible, these factors were 
corroborated by cross-referencing multiple information sources.  The BEAM is based on unit 
process modules within the boundary conditions identified.  The sum of the applicable unit 
processes is the generator’s biosolids management program.  This approach provides more 
flexibility and applicability to a wider range of Canadian biosolids generators.   

The BEAM incorporates the most current equations for estimating GHG emissions from various 
processes.  These equations are embedded within the unit process modules.  Incorporated into 
the modules are default emission factors gleaned from the most current literature and protocols. 

3.4.1 BEAM Overview 

The BEAM consists of 14 worksheets in one Microsoft Excel™ workbook.  Worksheet 1 
provides an overview of all the unit processes included and instructions on use.  Worksheets 2-
13 contain the modules that calculate GHG emissions from individual unit processes.  
Worksheet 14 contains the default emissions factors, conversions, and references.  The 
calculations for each of the unit processes link to this data table, thus it is simple to update a 
default value and have the updated value applied to all appropriate calculations.  The default 
emissions factors and other default values listed in Worksheet 14 are best estimates obtained 
from the current literature; at least two independent sources or calculations were used to 
corroborate each default factor or value. 

Each individual biosolids management unit process, such as “lagoon storage” or “composting,” 
has its own worksheet or discreet module in the BEAM.  For each unit process, inputs may 



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 6 
 

 

consist of local, site-specific measurements, regional estimates or default values, or more 
general default values.    

In addition, users of the BEAM are provided the opportunity to use local data inputs.  For 
example, if an agency has a dewatering system and its electricity use can be isolated, they can 
input the annual kilowatt-hour consumption and their province and the BEAM will provide an 
estimate of GHG emissions for that unit process.  However, if the generator does not have a 
particular dewatering system but would like to investigate the outcome of this option, they can 
input additional data (e.g. sludge volume and % solids) that allows the BEAM to determine the 
emissions from this hypothetical scenario.  

User-friendly features of the BEAM include: 

 a single worksheet for summarizing the outputs from all unit processes; 

 naming of cells; 

 colour-coding to identify default values and data input cells; and 

 output totals on each unit process worksheet, so that the impacts of any 
changes in input data are apparent for that unit process. 

Complete details of the method development, including details on the principles from other 
leading protocols, assumptions applied to the BEAM, and a detailed description on how 
calculations were developed for the individual unit process are provided in Appendix Four and 
Appendix Five. 

4 JURISDICTIONAL BIOSOLIDS MANAGEMENT OPTIONS AND GHG EMISSIONS 
Following the short listing of participating jurisdictions, unit processes for each biosolids 
management practice were validated.  A unit process diagram was sent to each jurisdiction, and 
they indicated which unit processes applied to their biosolids management program.  
Concurrent with the development of the BEAM, separate data and information request sheets 
were prepared that corresponded with each unit process module.  Based on the information 
provided regarding their unit processes, only the corresponding data and information request 
sheets were provided to each jurisdiction specific to their unit processes. 

Each jurisdiction completed the data and information request sheets.  As required, follow-up 
consultation with each jurisdiction was conducted to assist with completing these sheets.  The 
information and data were used to populate the relevant unit process modules, and determine 
net GHG emissions from the selected scenarios.  

Section 4.1 provides summaries of the biosolids management scenarios for each jurisdiction, 
based on the information received from their completion of the data and information request 
spreadsheets.  A summary of general information for each jurisdiction is provided in Table 5. 



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 7 
 

Table 5: Participating jurisdictions – summary of general information. 

Biosolids 
Management 

Scenario 
Jurisdiction 

WWTP 
Included in 

Study 
Service 

Population 

Industrial 
Contribution 

to Wastewater 
Flow 
(%) 

Average 
Daily Flow

(MLD) 

Design 
Capacity

(MLD) 

Mean 
Monthly 

Temperature 
Minimum (°C) 

Mean 
Monthly 

Temperature 
Maximum 

(°C) 

Annual 
Precipitation 

1 Thunder Bay Atlantic 
Avenue 100,000 3.4 70 109 -14.5 (Jan.) 17.4 (Jul.) 705 

2 Longueuil 
Centre 

d'Épuration 
Rive-Sud 

330,000 ~10 295 330 -10 (Jan.) 21 (July) 1,000 

3 Laval La Pinière 272,000 5.77 254 605 -10 (Jan.) 21 (July) 1,000 

4 Windsor Lou 
Romano 181,000 N/A 161 270 -4.5 (Jan.) 22.7 (Jul.) 918 

5 Moncton 
Greater 
Moncton 

Sewerage 
Commission 

125,000 30 79 115 -8.3 (Jan.) 19.4 (Jul.) 1,143 

6 Vancouver Annacis 
Island 980,000 N/A 436 580 5.6 (Jan.) 17.9 (Jul.) 1,322 

7 Halifax Mill Cove 54,000 2 27 10 -6 (Jan.) 18.6 (Jul.) 1,452 

8 Nanaimo French 
Creek 25,000 0 9.8 16 2.7 (Jan.) 17.9 (Jul.) 1,160 

9 Halton Burlington 
Skyway 165,000 40 96 118 -5.3 (Jan.) 24.1 (Jul.) 858 

1 Scenario description: 
1. anaerobically digested, dewatered biosolids mixed with native topsoil and applied as cover on a landfill; 
2. incineration of dewatered sludge and use of incinerator ash in cement production; 
3. high temperature drying of dewatered, undigested sludge, followed by incineration at a cement kiln and landfilling primary sludge; 
4. high temperature drying / pelletization and land application; 
5. composting of alkaline stabilized, dewatered biosolids; 
6. application of dewatered, anaerobically digested biosolids to disturbed land, and anaerobic digester gas utilization to produce electricity; 
7. agricultural land application of alkaline stabilized, dewatered biosolids and anaerobic digester gas utilization to produce heat; 
8. land application of dewatered, aerobically digested biosolids; and 
9. agricultural land application of liquid and dewatered anaerobically digested biosolids. 

 

 



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 8 
 

 

4.1 Jurisdiction Summaries and Results 

The participating Canadian biosolids generators provided data on wastewater treatment and 
biosolids management specific to the identified scenarios.  Data was provided using data entry 
forms developed by the project team.  The completed BEAM and data for each jurisdiction were 
used to determine GHG emissions for the biosolids management scenarios specific to each of 
the participating agencies.  The results for each jurisdiction are discussed below.  A summary of 
the results is provided in Table 6 and Figure 3 at the end of this section. 

4.1.1 Thunder Bay – Scenario 1 

Thunder Bay is the largest city on Lake Superior. With a population of 109,140, it is the most 
populous municipality in Northwestern Ontario.  From 1971-2000, the mean monthly average 
temperature in Thunder Bay was 2.6°C.  The coldest month of the year is January with an 
average temperature of -14.5°C.  The warmest month is July with an average temperature of 
17.4°C. This region receives an average of 705 mm of precipitation annually. 

Greenhouse gas calculations for solids processing and biosolids management were conducted 
from the Atlantic Avenue Water Pollution Control Plant (AAWPCP).  The AAWPCP services a 
population of 100,000, treating approximately 70 megalitres per day (MLD).  Primary sludge 
thickening is achieved by gravity settling.  The AAWPCP has four primary clarifiers which are 
used to thicken the primary solids.  Aluminum sulphate and polymer are added to the influent to 
aid in the settling process.  Prior to gravity settling the total solids content is 0.01% and following 
the process the total solids content is 4.1%.  The plant uses dissolved air flotation (DAF) to 
thicken the product from the secondary treatment plant.  Aluminum sulphate and polymer are 
added to the secondary waste sludge before entering the DAF.  For the DAF process, the plant 
uses approximately 115,000 kg of Alum and 9,500 kg of polymer annually.  The total solids 
content following the DAF process is 5%. 

The dewatering process at AAWPCP employs three centrifuges on site to dewater the digested 
sludge from the digesters.  Polymer is added to aid in the dewatering process and only two 
centrifuges run at one time.  Sludge dewatering operations run for approximately 42 hours per 
week. 

The AAWPCP has four primary anaerobic digesters, each are operated in the mesophilic 
temperature range.  Primary sludge and secondary sludge are fed discretely into the digesters.  
Approximately 4,900 m3/yr total solids enter the digester annually.  The methane gas produced 
during the digestion process is pumped back into the digesters to provide mixing.  The excess 
methane gas is burned in the plant boilers to supply heat for the digestion process and plant 
buildings.   

The end use for the AAWPCP biosolids is a landfill.  The dewatered biosolids are transported 
18.2 km to the landfill and are co-disposed of with landfill waste.  The biosolids are mixed with 
native top soil to cover capped areas of the landfill at a depth of approximately 50 cm. 



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 9 
 

 

GHG emissions were estimated for the management of biosolids from the City of Thunder Bay’s 
Atlantic Avenue Water Pollution Control Plant (AAWPCP).  The estimated net emissions from 
biosolids generated at this plant are 1,462 Mg CO2 equivalents / year, or approximately 0.09 Mg 
CO2 equivalents / Mg dry biosolids.  

The AAWPCP process involves gravity thickening in primary clarifiers.  This is a common 
process, but it presents a challenge for producing a GHG emissions estimate that is comparable 
to other biosolids management programs.  Typically for the GHG estimates the biosolids 
management program begins at the point where wastewater solids are removed from the 
primary and, if applicable, secondary clarifiers.  Thus, clarifier operations are not typically 
included as part of the biosolids management program.  However, conditioning and thickening – 
which, at Thunder Bay, occur in the primary clarifiers – are part of the biosolids management 
program.  To account for the GHG emissions from biosolids management electricity use for the 
alum and polymer pumps was included in the calculation while the electricity use for pumping 
sludge in the primary clarification process was excluded.  The polymer use at this stage was 
assumed to be 5 kg/Mg dry solids and any supply chain emissions associated with the alum 
used were not included (i.e. a default value for alum production emissions was not included).   

Both alum and polymer are used in dewatering the secondary solids in a DAF unit.  The alum 
use (115,000 kg / year) and its supply chain emissions were not included.  The estimate did 
account for the secondary polymer use an additional conditioning thickening calculation. 

Excluding the GHG emissions from the application at the landfill, Thunder Bay’s biosolids 
program produces about 983 Mg CO2 equivalents / year, which is relatively high for a program 
that includes anaerobic digestion.  This is because, despite the fact that digester gas is being 
used for mixing and heating the digesters, a large volume of natural gas is required.  Typically 
an anaerobic digestion unit process will provide a net carbon credit, offsetting GHG emissions 
from other parts of the program.  

Typically GHG emissions from landfilled biosolids would be relatively high as CH4 is produced 
which is a much more potent GHG than CO2.  However, biosolids from the AAWPCP are mixed 
with a topsoil and used in a 50 cm thick capping layer on a landfill.  While this represents an 
emerging option for biosolids use in a soil to cover a landfill, this is not typical of biosolids 
disposal in a landfill.  That is, this scenario is more typical of a land application than landfilling.  
It is likely that CH4 is not generated since the biosolids are placed in an aerobic environment.  
This application of biosolids may help to reduce the GHG potential of the landfill if the correct 
conditions are present for the growth of methanotrophs, bacteria that oxidize CH4, thereby 
reducing its GHG potential.  The GHG mitigation aspects of this biosolids application were not 
considered in the emissions calculations but could be further investigated as it may be represent 
an opportunity to decrease net GHG emissions from this management scenario.   

One consideration for further investigation is the impact of CH4 pumped back into the digesters.  
For the analysis it was assumed that fugitive methane is not emitted when solids are moved to 
the dewatering process, but this may not be the case.  Significant fugitive methane could be 
emitted from this process, which would significantly increase the estimated emissions.  



THE BIOSOLIDS EMISSIONS ASSESSMENT MODEL (BEAM) MAY 2009 
FINAL REPORT PAGE 10 
 

 

Additional analysis including on-site measurements would be required to confirm whether 
fugitive methane is emitted. 

4.1.2 Longueuil – Scenario 2 

The City of Longueuil is located on the south shore of the St. Lawrence River approximately 10 